PN70CLB

NOTE:When ordering spare parts.Please state the part name and part number.

ltem | Part NO. Description Qty ]If Part NO. Description Qty| Item | Part NO. Description Qty
1 | 101960 |Tool Hanger-70 1 [ 50 ] 100092 |Spring, Feed Pawl | 1 | 100 [ 100281 |[RCVAI Coupler [ 1
2 | 103182 |Cap Cover 1 [ 511 100095 |Step Pin 1 [ 101 ] 100760 |O-Ring 2
3 | 100208 |Screw Socket HAM6*35 | 4 | 52 | 100066 |Roll Pin 1 | 102 | 100714 |O-Ring 2
4 | 107041 |Plain Washer 2 | 53] 100011 |O-Ring 1 | 103 | 101958 [Coupler 2
5 | 100683 [Bushing 4 | 541 100098 [O-Ring 1 [ 104 ] 101926 |Cylinder Cap 1
6 | 103185 |Cvlinder Cap 1 [ 551 100203 |Feed Piston 1 | 105 ] 101932 |O-Ring 1
7 | 100145 |Piston Stop 1 [ 56 ] 100206 |Spring, Feed Piston | 1 | 106 [ 101931 |O-Ring 1
8 | 100147 [O-RING 1 [ 57 ] 100205 |Feed Piston Stop | 1 | 107 [ 101928 |Piston 1
9 | 100146 [Spring, Head Valve | 1 | 58 [ 100207 [Spring Collar 1 | 108 | 101925 |Cylinder 1
10 | 100149 |O-RING 2 | 591100104 |C-Ring 1 | 109 | 100219 [Washer, Head Valve Spring | 2
11 ] 100148 [Head Valve Piston | 1 | 60 | 100209 |Magazine Cover | 1 | 110 | 101927 |Spring, Cylinder [ 1
12 | 100154 [Cylinder Seal 1 | 61 ] 100210 |Nail Support 1 | 111 ] 101923 |O-Ring 1
13 | 100155 [Cylinder 1 [ 62 ] 100113 |Receiver.Spring 2 | 112 ] 101930 |Cvlinder cover 1
14 | 100157 [Cylinder Ring 1 [ 63 ] 100214 |Magazine Post 1 [ 113 ] 101933 |C-Ring 1
15 ] 100156 [O-Ring 1 [ 64 ] 100117 |Nut, Elastic Stop M6| 2 | 114 | 101929 |Connecting 1
16 | 100159 [O-Ring 1 [ 65] 100111 |Tension Spring 1 [ 115 101945 |Clinch Bracket 1
17 | 100153 |O-Ring 1 | 66| 100015 [Screw SocketHdM6*25 | 1 | 116 | 101922 [Fittines 1
18 | 103231 [Main Piston Unit | 1 | 67 | 100045 |Screw SocketHIM6*40 | 1 | 117 | 103053 |O-Ring 1
19 | 100144 |Cylinder Cap Seal | 1 | 68 | 100215 |Magazine 1 [ 118 ] 103227 |Patched Coupler | 1
20 | 103132 [Frame 1 691 100110 |Spacer 1 [ 119 101911 |O-Ring 2
21| 100168 |O-Ring 1 [ 70 ] 100221 |Rubber Washer 1 [ 120 ] 101920 |Core tube 1
22 | 101867 [End Cap 1 [ 711 100079 |Step Pin 1 | 121 ] 101924 [C-Ring 1
23 100063 |Trigger Valve Unit (C.T) 1 72 | 100073 0-Ring 1 122 | 106589 |Clinch Arm 1
24 | 100067 [Trigger Unit (C.T) [ 1 | 73 | 101018 [Nut M6 1 | 123 ] 101949 [PU Hose C/D 2
25 [ 100175 |Contact Arm Guide | 1 | 74 | 101027 |Bracket 1 [ 1241 103229 |PU Hose 1
26 | 100220 [Roll Pin 1 [ 751 101021 |Spring 1 | 125 101948 [PU Hose B/E 2
27 | 100174 |Roll Pin 5 [ 76 [ 103230 [Safety Handle 1 | 126 ] 103180 |Spring 2
28 | 100176 |Bumper A 1 | 77| 100682 |Spring Washer 2 _|MOQ for items in the following
29 | 100177 |Bumper B 1 | 78 | 101023 |Hex Soc Screw M6*55.2 | 1 |categories is 10pcs, order quantities
30 | 100180 |O-Ring 1 | 79| 103057 |Hose Clamp 2 |under 10pcs for these items will be
31| 100283 |[Driver Guide 1 | 80 | 100571 |Anchor Block Lock Nut | 4 [1. Orings —not included in the oring kits
32| 100296 [O-Ring 1 [ 81] 100158 [O-Ring 1 [2. Screws, bolts
33 | 100294 |Nose 1 | 82 [ 103183 |Hose Cover 1 [3. Pins -roll pin, solid pins
34 | 100078 |Rubber Washer 3 | 83 ] 101688 |Screw M5*14 6 |4 Standard washers — not special washe
35 ] 100083 [Door Latch 1 | 841 101946 [Screw M12*70 1 |5. Nuts
36 [ 100084 |Spring, Door Latch| 1 | 85| 101936 [Nut M10 1
37 ] 100179 |Straight Pin 1 | 86| 101951 [Main Bracket 1
38 | 100085 |Compression Spring | 1 | 87 | 101947 [Hex.SocHd.Bolt M4*50| 3
391 100191 [Door 1 | 881 100685 |Washer 3
40 | 100194 |Step Pin 1 189 ] 100654 |Lock Nut 3
41 | 100090 |Roll Pin 1 190 101941 |Anvil 1
42 1 100197 |Check Pawl 1 ] 91 | 100301 [Screw Socket HAM5*10 |
43 | 103181 |Spacer 1 1931101939 |Coupler 2
44 | 101235 |Washer M8 2 | 94| 103179 |Manifold 1
45 | 100185 |Spring, Contact Arm | 1 | 95 | 120131 [RCVA2 Coupler | 3
- 46 | 103241 |Sorew SocketHdMs*35 | 2 | 96 | 103178 [Actuation Stem | 2
A 47 | 100925 |Screw Socket HAM8#28 | 2 | 97 | 103052 |O-Ring 2
— BE 48 | 100186 |Contact Arm 1 1981 103059 |Coupler 2
[ PN70CLB.AOI] D | 20221012 49 | 100199 [Feed Pawl 1 1991103184 |Coupler 1

PN70CLB.A01D

Ver : PN70CLB.010D



	PN70CLB

